

Works Certificate

in accordance with DIN EN 10204: 2005-01



A Phoenix Mecano Company

Impact Test according to IEC 62262: 2002-02

Cerifikat-No.: 670

Test-No.:

Date: 22.06.2016

by order of: Bopla Gehäuse Systeme GmbH

test items

item number:

Product group:

02

M 205; M 206; M 208; M 210; M 215; M 216; M 217; M 219;
M 220; M 221; M 223; M 225; M 226; M 227; M 228; M 230;
M 231; M 235; M 237; M 238; M 2381; M 240; M 2401; M 241;
M 242; M 243; M 244; M 245; M 246; M 250; M 251; M 252;
M 253; M 254; M 255

form of testing / result:

IK 07 in combination with the ingress protection according to remarks

test passed

remarks: IP Protection Test according to VDE 470 Teil 1 - DIN EN 60529: 2014-09

IP 65 at: M 223; M 227; M 252; M 253

IP 66 at: M 205; M 206; M 208; M 210; M 215; M 216; M 217; M 219;

M 220; M 221; M 225; M 226; M 228; M 230; M 231; M 235;

M 238; M 2381; M 240; M 2401; M 241; M 242; M 243; M 244;

M 245; M 246; M 250; M 251; M 254; M 255

The results can be applied to the G-lid-version.

Test executed by:

controlled:

22.06.2016

T. Luthin

22.06.2016

A. Krömer

use: internal: external:

Attachment: